
Congratulations - your new TowPro Helper Springs are quality products capable of 
improving the handling and comfort of your vehicle. As with all products, proper 
installation is the key to obtaining all of the benefits your kit is capable of delivering. 
Please take a few minutes to read through the instructions to identify the components and 
learn where and how they are used. It is a good idea to start by comparing the parts in 
your kit with the parts list below. Components

Hardware

WARNING!
Do not inflate this assembly when it is

unrestricted. The assembly must be restricted by
the suspension or other adequate structure. Do

not inflate beyond 100 P.S.I. Improper use or
over inflation may cause property damage or

severe personal injury.

81213006  88-98 GM 1500/2500/3500

THERMAL SLEEVE    2
TIE-WRAPS      6
5/16" FLAT WASHER   4
3/8”-16 X 3/4” FLANGE HEAD BOLT  2
3/8”-16 X 4” HEX HEAD BOLT   4
3/8”-16 X 7” CARRIAGE BOLT   4
3/8”-16 FLANGE LOCK NUT   12

AIR SPRING    6781  2
UPPER BRACKET   5178  2
LOWER BRACKET   5214  2
FRAME BRACE   5180 2
BRACKET CLAMP  5181  2
HEAT SHIELD   1004  1
AIR LINE TUBBUNG  1

A





Figure "F"

HEAT SHIELD

Figure "F"

HEAT SHIELD

Important:

In order for the air spring 
to function properly, there 
must be 1/2” of clearance 
around the air spring

     STILL HAVE QUESTIONS? 
                                Tech line hours 
 Monday - Friday  8Am - 6PM (EST)......812-482-2932


